CRITICAL AREAS IN THE POTOMAC RIVER BASIN

A Review of Water Pollution Control in 1975

By

Richard N. Palmer

Edited by

Eva Delp

Interstate Commission on the Potomac River Basin
4350 East West Highway
Bethesda, Maryland 20014
December 1976

ICPRB Technical Pubiication 76-4






THE AUTHOR

Richard N. Palmer is a doctoral candidate in the Department of
Geography and Environmental Engineering of the Johns Hopkins
University in Baltimore, Maryland. Mr. Palmer is also employed
on a part-time basis by the Interstate Commission on the Potomac
River Basin, where he worked as an environmental engineer from
1974 to 1975. He completed work on this project during the
summer of 1976.

ACKNOWLEDGEMENTS
[...]
discharge can be characterized by a high concentration of acidity
and iron and sulfur compounds. When entering a stream, mine drain-
age lowers the pH and creates an environment which is deadly to all
but the most resistant forms of plant and animal life. Mine drain-
age problems in this area result not only from active mines but
also from abandoned mines, some of which have been inactive for over
150 years.

WATER QUALITY

The North Branch, Georges Creek and many of the minor tribu-
taries have been devastated by the flow of acid mine drainage for
as long as mining has been practiced in this area. Of the 140
miles of streams that have been adversely affected, most are devoid
of fish. Virtually no natural biological communities exist up-
stream of Kitzmiller on the North Branch. Many of the streams
have a ferric hydroxide slime (known as "yellow-boy") covering
stream beds.

In 1974, a detailed study was published by the State of
West Virginia concerning the extent of that state's acid drainage
problem. The report indicated that the streams most adversely
affected by acid drainage were Deakin Run (with a pH of 4.9),

12



Buffalo Run (3.2), Stony River (4.5), Abrams Creek (4) and Piney
Swamp Run (3.1). In Maryland, acid mine drainage affects Laurel
Run, Mill Run, Braddock Run and numerous unnamed tributaries in
addition to Georges Creek and the North Branch. In 1975 the pH
of the Potomac averaged 3.8 at Barnum, West Virginia, 4.1 at
Kitzmiller, Maryland, and 4.3 at Bloomington, Maryland. The pH
averaged 5.8 on Georges Creek just before its confluence with the
Potomac. At all of these locations iron concentrations were high.
Stream surveys in Maryland indicated pH's as low as 2.6 and iron
concentrations as high as 500 mg/l.

MAJOR DISCHARGERS

The sources of acid mine drainage are active and inactive
surface and deep coal mines. Studies during the late 1960's and
early 1970's indicated that about two-thirds of the acid load
entering the North Branch originated in West Virginia with the
remaining one-third originating in Maryland. The studies also
indicated that each state faces a different abatement problem--the
majority of acid mine drainage in West Virginia came from active
mines and the majority of acid mine drainage in Maryland came from
inactive, abandoned mines. The West Virginia report, entitled
West Virginia Acid Mine Drainage Study in North Branch Potomac
River Basin (Department of Natural Resources, 1974), stated that
the "Abatement of drainage from old abandoned mines would probably
have a very minor effect on the water quality of the North Branch
itself until quality standards are met on active mine discharges."
The report also indicated that the largest polluters were two
plants owned by Island Creek Coal Company--the Alpine mine and
the North Branch mine. Other studies indicated that Maryland's
problem, on the other hand, was how to contend with the approximately
400 inactive mines in the Potomac basin, of which about 175
had been found discharging acid loads.

DISCUSSION

In recent years both Maryland and West Vlrglnla have taken
steps to correct their particular problems concerning acid mine
drainage. West Virginia has begun to enforce its NPDES permits
more vigorously. Treatment systems have been put into place at
the Alpine and North Branch mines and the quality of their dis-
charges has been greatly improved. Over 30 samples have been
taken from the treatment system of these two mines during the last
two years and all have indicated that the plant was working proper-
ly. According to West Virginia officials, Deakin Run, Stony River
and Buffalo Creek have all shown improvements in their water
guality, and active mines can no longer be considered the major
discharger of acid loads.

To correct pollution from their abandoned mines, the State
of Maryland has enacted the "Abandoned Mine Drainage Control Act.”
This act authorlzes the Secretary of Natural Resources to acqulre
The act also authorizes a $5 million state loan, “known
as the "Mine Reclamation and Water Quality Restoration Loan of
1970," exclusively for the purpose of financing the costs of

13



acquisition, improvements, or rehabilitation of land and facilities
connected with acid mine drainage. Unfortunately, this $5 million
loan will not be nearly enough to abate the acid mine drainage
problem. Preliminary engineering estimates of the total costs of
acid mine drainage abatement from abandoned mines for the State of
Maryland alone are around $30 million.

Some improvements in water quality have been the result of
increased surface mining, oddly enough, The reworking of a number
of abandoned surface mines has resulted from the increased value
of coal. Many of these abandoned surface mines had never been
reclaimed and were discharging acid. Having been reworked, they
must be reclaimed according to state law, and are left in much
better condition than before the reworking.

In addition to the work done by Maryland and West Virginia,
the Baltimore District of the Army Corps of Engineers is carrying
out an extensive investigation of acid mine drainage in the North
Branch. The Corps investigation will attempt to define the extent
and magnitude of abandoned mine drainage pollution and develop
detailed designs and cost estimates for the most cost effective
alternative.

14



CRITICAL AREA TWO

North Branch Potomac River, Maryland

Critical Area Two is a 50
mile stretch of the North
Branch, from Luke to 0Oldtown,
Maryland. Waters entering this
segment above Luke are already
of poor quality, having been
adversely affected by acid mine
drainage farther upstream. In
this segment the waters receive
major discharges from Westvaco
and the Upper Potomac River
Commission (UPRC), which increase
the temperature and add hundreds
of pounds of organic wastes and
solids. Farther downstream,
before the river is able to com-
pletely recover, it receives
the discharges of Celanese, Kelly
Springfield, PPG Industries and
the city of Cumberland. The
impact of all of these dis-
charges greatly reduces the
quality of water in this seg-
ment and has led historically
to numerous water quality
violations each year.

WATER QUALITY

As with other portions of the North Branch, the water quality

data in this area is incomplete at best.

Only six months of

sampling was done during 1975. During 1974 monthly samples

were taken during nine months. Two monitoring stations are
located so that they can measure the impact of Westvaco and
UPRC, one just below UPRC and the other 13 miles farther
downstream. The station located nearest UPRC had a dissolved
oxygen cOncentration of 7 mg/l during 1974, with values as low
as 1.8 mg/l. At this station total solids averaged 420 mg/l

and turbidity averaged 73 JTU. Farther downstream the gissolved
oxygen improved only slightly, with a yeraly average of 7.4 mg/1l
but with a low of 1.6 mg/l. Total solids averaged 406 mg/l and
the turbidity averaged 90 JTU. Below Cumberland the quality
was much improved with dissolved oxygen averaging 10 mg/l, total

solids 335 mg/l and turbidity 32 JTU.

15



MAJOR DISCHARGERS

Westvaco Corporation and the Upper Potomac River Commission

Westvaco is located on the North Branch Potomac River at
Luke, Maryland. This pulp and paper mill was founded in 1888
and has grown to be the single largest industry in the Potomac
basin. Over 1,800 people are now employed by Westvaco and the
plant produces daily some 750 tons of pulp and 1,000 tons of
white paper. The paper produced here is used for everything
from magazines to cigarette packages.

Westvaco has historically been known as one of the largest
polluters on the Potomac. In its early years of operation,
literally hundreds of pipes discharged raw wastes from Westvaco
into the Potomac. Since 1960, however, the plant has embarked on
a $30 million pollution abatement program designed to eliminate
both its air and water pollutants. The plant currently withdraws
almost 60 mgd of water from the river, making it also one of the
largest water users in the Potomac basin. Thirty million gallons
of this water is used for cooling, and returned to the Potomac
without treatment. The other water is used as process water.
Approximately 20.2 million gallons of this water is sent to the
Upper Potomac River Commission facility for treatment. Of the
remaining water, half is recycled and the other half evaporated.

The UPRC facility treats the wastes of Westvaco and the
towns of Westernport, Luke and Piedmont. This facility was
constructed in 1960 with Westvaco paying 96% of the construction
and the operating costs of the facility at that time. The
facility was designed to treat 21.6 mgd of which 20.8 was expected
to flow from Westvaco. This facility was designed as a conventional
activated sludge plant at a cost of approximately $4 million. 1In
1972 some renovation took place but a larger, $5 million renovation
and expansion is currently under way to meet the 1977 standards.
Improvement in the facility will include a new primary clarifier,
major modifications in the municipal sewage handling system,
replacement of an entire aerator system and a cooling tower. The
current permit for UPRC allows the facility to discharge 14,261
pounds/day of BODs and 51,341 pounds/day of suspended solids. In
1975 the facility averaged a flow of 20.1 mgd with 11,475 pounds/
day of BODs5 and 36,192 pounds/day of suspended solids. A new set
of requirements will go into effect in 1977 which will limit the
discharge of BODg to 9,000 pounds/day and the discharge of suspended
solids to 30,000 pounds/day.

Cumberland

The Cumberland sewage treatment facility was built in 1957
and designed to treat 10 mgd. Treatment consists of prechlorination,
grit removal, primary sedimentation and final chlorination. The
sludge produced is air dryed on drying beds and is collected by
farmers and homeowners as a soil conditioner. This facility is
the largest domestic water treatment facility in the upper portion
of the basin, treating the wastes of Cumberland, La Vale, the
Braddock Run area and the Bedford Road area. In 1973 it was
reported that the plant treated the wastes of some 78,000

16



individuals. This facility is in the final stages of an improve-
ment program which will include expanding the plant to 15 mgd and
adding a new primary clarifier, activated sludge facilities, and
secondary clarifiers.

In 1975 the Cumberland sewage treatment plant averaged
a flow of 8.7 mgd containing 6,398 pounds/day of BODs (88 mg/l)
and 3,913 pounds/day of suspended solids (55 mg/l). The permit
for the plant during this period allowed 9,100 pounds/day of
BOD5 and 4,250 pounds/day of suspended solids. The permit will
be made more stringent beginning July 1, 1977, reducing the BODg
load to 2,500 pounds/day and the suspended solids load to
3,120 pounds/day.

PPG Industries

Pittsburgh Plate Glass Industries is a manufacturer of
plate and flat glass. The facility is located near Cumberland,
Maryland and discharges to the North Branch. At peak production
the plant uses approximately 2 mgd of water and produces about
760 tons a day of glass. In 1973, however, PPG closed its grinding
and polishing operations and its water use was greatly reduced.
In 1975 the plant used only .135 mgd of which .125 mgd was process
and cooling water and the remaining .0l mgd was sanitary sewage.
PPG operated a .75 mgd treatment plant for its sanitary waste, a
40 acre lagoon for its process water and a cooling tower. During
1975 PPG met its NPDES permit requirements.

Celanese Fibers Company

Celanese Fibers Company is located near Cumberland, in Amcelle,
Maryland and discharges to the North Branch of the Potomac. The
plant produces cellulose acetate and tri-acetate fibers. In
1975 the plant used approximately 11.6 mgd for cooling water, which
was returned to the river without treatment. The plant also used
1 mgd for process water, averaging 83 pounds/day of BODg (10 mg/l)
and 115 pounds/day of suspended solids (14 mg/l). Celanese's
permit allows it to discharge 420 pounds/day of BODg5 and 500
pounds/day of suspended solids. Celanese uses standard secondary
treatment with activated sludge to treat its wastes.

Kelly-Springfield Tire Company

Kelly-Springfield has been producing truck and auto tires at
its present location since 1921, although in recent years the
plant's production has been reduced. The only treatment given to
discharges from Kelly-Springfield is bar screening and settling.
In 1975 Kelly-Springfield discharged over 1,500 pounds/day of
suspended solids. Rather than treat its own discharge to levels
acceptable for the 1977 standards, Kelly-Springfield has chosen
to pretreat its waste and then to send it to the Cumberland plant
for treatment.

DISCUSSION

Of the areas discussed in this report, Area Two can be

17



considered as one of the most critical. The impact of acid
mine drainage from upstream sources and the discharge of oxygen
demanding substances in this section have had a tremendously
adverse effect on the river. Unfortunately, low pH and low
dissolved oxygen values tend to occur during the same period of
the year--the summer months.

To complicate pollution abatement efforts, it appears that
the clean-up of the wastes of Westvaco at the UPRC facility has
resulted in increased pH problems. In the past, the discharges
from Westvaco-UPRC have had a large quantity of alkalinity in
them. This alkalinity has tended to neutralize the acid water
of the North Branch and cause the pH of the stream to increase.

As these facilities have upgraded their treatment, less alkalinity
has been discharged and the pH values of the stream have remained
low. By 1977 UPRC is expected to decrease its discharge by 40%

due to in-plant changes at Westvaco, so even less alkaline materials
will be discharged.

One positive development in the near future of this area is
the construction of the Bloomington Dam. This dam will be located
some 20 miles upstream of Westvaco and will increase the average
low flow at Bloomington from 93 cubic feet per second (cfs) to
305 cfs. This dam should have the effect of raising the summer-
time pH and dissolved oxygen levels.

Recent studies (Water Quality Analysis of the Potomac River,
Hydroscience, 1976) have been conducted to determine the allowable
load of oxygen demanding substances in this portion of the river.
These studies indicate that the load discharged by Westvaco-UPRC
after the construction of the Bloomington Dam should not exceed
9,200 pounds/day of BODg, a figure very close to the 1977 limit
of 9,000 pounds/day established by Maryland's permit. This study
also set limits for Cumberland and Celanese Fibers. The limit
established for Cumberland by the State of Maryland is considerably
higher than the limit suggested in the report even after the
construction of Bloomington Dam. Further investigations are needed
by Maryland to determine whether the limit established for
Cumberland will result in water quality violations.

Water quality problems have been common in this area of the
Potomac for years and change is not likely to occur rapidly.

There is little hope that any real improvement in the problem of
acid mine drainage will occur before 1985, and based on water
quality models, one can expect dissolved oxygen violations to
occur any time stream flow approaches the seven-day ten-year low
flow levels. If not rapidly, one can hope improvements will come
steadily as the acid mine drainage problem is corrected, the
Bloomington Dam is completed, and improvements are made in the
Cumberland, Westvaco-UPRC and Celanese treatment facilities.

18



CRITICAL AREA THREE

South Branch Potomac River, West Virginia

Critical Area Three is
located near the confluence of
the North and South Forks cof the
South Branch of the Potomac
River. The area begins at
Moorefield, West Virginia and
extends several miles down-
stream. The two major dis-
chargers in this area are the
town of Mocrefield and the
Rockingham Poultry Marketing
Co-op, Inc.

WATER QUALITY

Unfortunately there are
no water quality monitoring
stations located in this por-
tion of the river. What is

known about the water pollution

in this area is a result of

visual observations and has

not been officially confirmed

with chemical analysis. The

type of water quality problem that is prevalent in this area is
the growth of algae and other aquatic plants. The river below
Moorefield is slow-moving, and there are numerous deep pools
that serve as nutrient traps. Algae growth is gquite noticeable in
these pools during the summer months, and the algae growth is
believed to cause water quality violations.

MAJOR DISCHARGERS

Rockingham Poultry Marketing Co-op, Inc.

Rockingham Poultry is the largest discharger to this portion
of the river. Until 1973, the plant was a serious polluter. The
effluent from this chicken rendering plant was discharged to the

South Fork with only the slightest treatment. 1In 1973, however, the

facility made major improvements to its treatment, adding a
Griffith-style aerated lagoon and chlorinator designed to treat
.427 mgd. The permit for this facility allows it to discharge
82 pounds/day of BODg, 124 pounds/day of suspended solids, fecal
coliform concentrations of 400 MPN/100 ml and oil and grease
concentrations of 10 mg/l. During 1975 the facility averaged a

19



flow of .331 mgd containing an average of 77.6 pounds/day of BODg.
Five of the samples taken exceeded the effluent limitation for the
BOD5 load, but improved operation and maintenance will allow this

facility to easily meet its NPDES permit.

Moorefield

The town of Moorefield has a population of approximately
2,000 people, of which 1,500 is sewered. Its treatment facility
is a primary treatment plant designed to treat .2 mgd. The permit
for the facility allows it to discharge .2 mgd containing 50 pounds/
day (30 mg/l) of BOD. and suspended solids. The facility is not
treating its wastes go that level currently, however. No data were
taken for this facility in 1975, but data are available for a short
time period in 1976. During the months of April, May and June, the
facility averaged a flow of .125 mgd containing 307 mg/l of BODs,
112 mg/1 of suspended solids and a fecal coliform concentration
of 17,329 MPN/100 ml. The strength of the BOD5 in the effluent
indicated that there is probably some type of industrial discharge
to the municipal facility. The town has completed a Step I
planning grant for the improvement of its facility but has yet
to receive funds for a Step II design grant.

DISCUSSION

It appears that the probable cause of the water quality
problems below Moorefield currently is the minicipal sewage treat-
ment plant. That facility is discharging three times as much
BOD5 per day as the Rockingham Poultry plant. It is diffucult to
determine the impact that either of these dischargers has on the
growth of algae, however, since neither of them monitor the concen-
tration of nitrogen or phosphorus in their effluent. If excessive
algae and aquatic plant growth continues to be a problem, both
dischargers should be required to begin to monitor the nutrients
in their discharges. A slight reduction in nutrient concentrations
can be expected when the Moorefield facility is upgraded to secon-
dary treatment. However, the upgrading of this facility has been
given a rather low priority by the state and may not be completed
for several years.

It is possible that requiring nutirent removal from the
dischargers in this area may not solve the water guality problems.
Another possible source of nutrient pollution to this stretch
is the discharge from non-point sources along the banks of the
river below Moorefield. This area is used for the grazing of
cattle and it is believed that their wastes may have an impact on
the quality of the river. This situation reinforces the need for
more monitoring, both of the dischargers and the river itself, in
this portion of the Potomac.

20



CRITICAL AREA FOUR

Abrams Creek, Virginia

Critical Area Four is
located downstream from.Wlnchester,
Virginia on Abrams Creek and ex-
tends into Opequon Creek. The
major treatment facilities in this
area discharge into Abrams Creek,
but their full effects are not
felt until several miles after
Abrams Creek flows into the
Opequon Creek. Historically,
the water quality violations in
this area have been a result of
low dissolved oxygen levels and
high fecal coliform concentra-
tions. The State of Virginia
classifies this creek as water
quality limited.

WATER QUALITY oy

In 1975 dissolved oxygen
levels in Abrams Creek averaged
7.5 mg/l and did not go below water quality standards during the
12 periods when samples were taken. Fecal coliform standards were
exceeded during all 12 sampling periods with the log mean average
equaling 4,963 MPN/100 ml.

MAJOR DISCHARGERS

Winchester

The Winchester sewage treatment plant began operation-in
December of 1949. By 1973 the plant was serving some 21,000
individuals from the City of Winchester and Frederick County.
During that year the plant treated an average of 4.5 mgd, of which
.3 mgd was from industrial sources. Although the flow of the in-
dustrial dischargers was small compared to the municipal flow, it
constituted up to 60% of the organic loading of the plant. The
largest single contributor of industrial waste was National Fruit
Product Company, Inc. which discharged daily .135 mg. Currently,
treatment consists of primary sedimentation, chemlcal addition of
a polymer, trickling filters and secondary sedimentation. The sludge
produced is treated by anaerobic digestion, drying beds, elutria-
tion and vacuum filtering. During periods of fruit processing,
urea and lime are added to the waste flows. The urea serves as

21



a source of nitrogen to aid in the biological treatment of the
waste and the lime is used to adjust the pH of the effluent. 1In
1975, this plant averaged a flow of 4.8 mgd, discharging 1,065
pounds/day of BODg and 734 pounds/day of suspended solids.

The permit issued for this facility allows it to discharge
804 pounds/day of both suspended solids and BODs5 at a concentration
of 18 mg/l. The facility is not hydraulically overloaded but due
to the strength of the industrial dischargers it is organically
overloaded. This organic overload causes the plant to exceed its
limit on the discharge of BODs5. Winchester has applied for and
received a Step I grant to determine what modifications will be
necessary for it to meet its effluent requirements. The State of
Virginia has suggested that advanced treatment in the form of
nutrient removal may be required for compliance with water quality
standards.

O'Sullivan Corporation

The O'Sullivan Corporation is involved in the mixing, milling
and calendering (pressing to a glossy finish) of natural and
synthetic polymers and rubber compounds in order of vulcanize
and finish shoe products. The facility also fabricates various
resins into calendered or extruded film and sheeting. Wastewater
from this facility consists of boiler blowdown, in-plant oil
sumps and spent cooling water. The current discharge permit for
O'Sullivan requires it to provide treatment that will limit the
levels of suspended solids, BOD5, oil and grease to 10 mg/l and
the concentration of total phosphorus to 15 mg/l. Currently,
O'Sullivan is discharging approximately 2 mgd.

DISCUSSION

In 1975 Critical Area Four met water quality standards in
all categories except fecal coliforms. The source of this
pollution is undoubtedly the Winchester sewage treatment plant
and possibly some non-point sources of pollution. The dissolved
oxygen level was well above the water quality standard, however.
Stream flow was much greater than usual in 1975 and no severe
low flow situation occurred during the year. This area is a
water quality limited segment and thus there is the possibly
of water quality violations during low flow periods until final
effluent standards are in effect.

The greatest problem facing this area is the growth of
nuisance aquatic plants which grow as a result of excessive
nutrients in the creek. Control of this problem will not occur
until the Winchester sewage treatment plant removes nutrients
from its discharge, which will not occur for several years.

Even then the control of only point sources may prove to be
inadequate and a strategy will have to be implemented to control
non-point sources of pollution.

22



CRITICAL AREA FIVE

Christians and Lewis Creeks, Virginia

Critical Area Five includes
two small creeks: Christians
Creek and Lewis Creek, just
prior to their discharge into
the Middle River. Lewis Creek
has long suffered water quality
degradation, especially low
dissolved oxygen, high nutrient
values and high fecal coliform
concentrations. The major dis-
charger to Lewis Creek is the
town of Staunton. Additional
pollution is discharged by a
number of smaller facilities.
Non-point sources are also
thought to have an impact on
this stretch. Lewis Creek has
an extremely small seven-day
ten-year low flow and therefore
any pollution that reaches the
creek is significant during low
flow periods. Christians Creek,
unlike Lewis Creek, has been
historically within water quality standards. Recently a new treat-
ment facility, the Fisherville regional sewage treatment plant,
began operation. The impact of this new plant has not been measured
yet, however modeling efforts by the State of Virginia indicate that
the discharge will cause no violations of water quality standards.

WATER QUALITY

The dissolved oxygen concentration in Lewis Creek during the
12 sampling periods it was monitored in 1975 averaged 9.7 mg/l, well
above the water gquality standard and approximately 1 mg/l greater
than the previous year's average. None of the sampling periods in-
dicated a vioclation in the dissolved oxygen with eight of the 12
samples exceeding water quality standards. Nutrient levels were
exceedingly high with total nitrogen averaging 7.2 mg/l and total
phosphate equaling 1.1 mg/l.

MAJOR DISCHARGERS

Staunton
The Staunton sewage treatment plant discharges into Lewis Creek

23



and currently serves nearly 25,000 individuals. The secondary
treatment facility was designed for a flow of 4.5 mgd and includes
an aerated degritter, a primary clarifier, two high rate trickling
filters, a secondary clarifier and a chlorinator. The sludge
produced is treated by digestion and drying lagoons. The permit
issued for this facility which expired in September of 1976, allows
it to discharge an average of 4.5 mgd containing 938 pounds/day of
BOD5 and 900 pounds/day of suspended solids. In 1975 the flow in
the facility only averaged 2.3 mgd and the BODg and suspended solids
loads were 388 and 406 pounds/day, respectively. Although this
plant is operated efficiently these discharges are great enough to
cause severe water quality problems in Lewis Creek. The city of
Staunton has completed a Step I grant to investigate this problem
and begun a Step II grant for development of detailed engineering
plans for the solution. The Step I study suggested that the town
relocate its discharge from the water quality limited Lewis Creek
to the effluent limited Middle River. This change in the location
of discharge should greatly improve the quality of water in Lewis
Creek without substantially affecting the water quality of the
Middle River.

Fisherville

The Fisherville regional sewage treatment plant is a newly
completed secondary plant which discharges into Christians Creek.
The plant is designed to treat 2 mgd of flow to a 90% removal
level for BODs5 and suspended solids. The treatment consists of
grit removal, aerobic digestion, aeration, final settling, micro-
straining and chlorination. The plant is expected to serve some
12-14,000 individuals and will eliminate discharges of the
DeJarnette Sanitarium, Western State Hospital, Woodrow Wilson
Education Center, the Goose Creek sewage treatment plant, and the
sewered area of Fisherville. The permit for this facility allows
it to discharge an average of 2 mgd with a loading of 400 pounds/
day of both BODg and suspended solids.

DISCUSSION

The low flows that are characteristic of Lewis Creek make it
a poor choice as a receiver of wastewater from the Staunton sewage
treatment facilities. When the effluent pipe for Staunton is
relocated to the Middle River, a substantial improvement in the
quality of Lewis Creek will occur.

With the completion of the Fisherville regional plant, and
the elimination of a number of smaller, less sophisticated plants,
Christians Creek should also improve in water quality.

24



CRITICAL AREA SIX

North River, Virginia

Critical Area Six includes
the North River downstream of
Bridgewater, and three of its
tributaries: Blacks Run, Cooks
Creek and Muddy Creek. The
entire area suffers from low
dissolved oxygen levels during
low flow periods, and from high
fecal coliform concentrations.
In addition, Blacks Run and
Cooks Creek suffer from high
nutrient concentrations.

WATER QUALITY

Dissolved oxygen levels
in Blacks Run averaged 7.14 mg/1
in 1975 with one out of the
12 samples taken below water - -
guality standards. Fecal coliform concentrations averaged 909 MPN/
100 ml with six out of 12 samples above the water quality standards.
Nutrient levels were high, with total nitrogen averaging 11.9 mg/1l
and total phosphorus averaging 2.4 mg/l.

Dissolved oxygen levels in Cooks Creek were slightly higher
than in Blacks Run, with a yearly average of 7.8 mg/l. However,
there was also one violation in dissolved oxygen in Cooks Creek
in 1975. There were five violations of fecal coliform concentra-
tions in Cooks Creek, and the creek had a yearly average of 600 MPN/
100 ml. Total nitrogen averaged 7.5 mg/l and total phosphates
averaged 1.23 mg/1.

MAJOR DISCHARGERS

Bridgewater

The town of Bridgewater operates a primary treatment facility
designed to treat .35 mgd and discharge into the North River. The
treatment includes grit removal, pre-chlorination, clarification,
digestion and post chlorination. The facility has a permit to
discharge an average of .425 mgd containing 156 mg/l of BODg5 and
120 mg/1 of suspended solids. In 1975 the plant's discharge
averaged only .28 mgd, the suspended solids concentration averaged
72 mg/l but the plant greatly exceeded its permit by discharging
an average of 218 mg/l1 of BODg. This facility is soon to be

25



abandoned. Its flow is to enter the North River regional sewage
treatment plant which was constructed by the Harrisonburg-Rockingham
Regicnal Authority. The change should occur sometime between July
and December of 1976.

Dayton

The town of Dayton operates a facility designed to treat
.244 mgd and discharges its effluent into Cooks Creek. The plant
processes include a communitor, a .3 acre stabilization pond which
is aerated with six surface aerators and a chlorinator. The
facility is fed by a combined sewer and during periods of rainfall,
raw sewage is by-passed around the plant. The facility has one
large industrial contributor, Marval Industries, which processes
over 15,000 turkeys a day. The permit for Dayton allows it to
discharge .244 mgd of effluent containing 66 mg/l of BOD5 and
50 mg/l1 of suspended solids. In 1975 the flow averaged .383 mgd
and the BODg and suspended solids concentrations were 164 and 166
mg/l, respectively. From these figures, it is obvious that
Dayton exceeded its permit in all the categories which were mon-
itored. This plant will also soon be abandoned and its flow direct-
ed to the North River regional plant. The change in the sewage
flows should occur between July and December of 1976.

Harrisonburg

The city of Harrisonburg operates a secondary treatment plant
which discharges into Blacks Run. The facility was designed to
treat 1.4 mgd and its treatment includes grit removal, primary
sedimentation, biological treatment using trickling filters,
secondary clarification, and chlorination. The facility has a
permit to discharge 2.75 mgd with a BODs5 concentration of 60 mg/1
and a suspended solids concentration of 40 mg/l. In 1975 the plant
averaged a flow of 3.03 mgd with concentrations of 71 and 40 mg/1
of BODg and suspended solids, respectively. Like the other
municipal dischargers in the area, Harrisonburg will join the
North River regional plant. Its discharge into the regional plant
should begin in July of 1976.

The plant which will replace these municipal dischargers is
an 8 mgd enhanced secondary treatment plant that will use activated
sludge with chemical flocculation. The facility will discharge
into North River approximately four miles downstream of the current
Bridgewater plant.

Wampler Foods, Inc.

Wampler Foods, Inc. began operation in the late 1940's. 1Its
discharge flows into War Branch which then flows into Muddy Creek.
The facility produces dressed turkey. At the facility over
169,000 pounds of product are produced a day. Wastes and by-
products are treated using the following processes: screening,
primary sedimentation, chemical coagulation, dissolved air floata-
tion, trickling filter and supplemental aeration, clarification
and chlorination. The plant has a permit to discharge 654 pounds/
day of BODg and 547 pounds/day of suspended solids. 1In 1975 the
plant did not operate at its full capacity. 1Its flow averaged

26



.22 mgd with loads of 320 and 370 pounds/day of BODs and suspended
solids, respectively. The plant is currently not operating at BPT
but should meet those standards soon by adding a biodisk as a
polishing treatment for its organic load. This addition is expected
before July 1977.

DISCUSSION

Critical Area Six faces the prospect of substantial improve-
ments in water quality. The consolidation of the small, inefficient
municipal treatment plants into one large, more sophisticated plant
should result in a decrease in the total pounds of BODs and suspend-
ed solids discharged daily. There should also be a beneficial
impact from removing discharges from small streams, such as Cooks
Creek and Blacks Run, and placing them into the larger North
River. The polishing unit which is to be added to Wampler Foods,
Inc. should also help the guality of War Branch and Muddy Creek.
When this report is revised in the years to come, it is quite
possible that these improvements will allow this segment to be
removed from the list of critical areas.

27



CRITICAL AREA SEVEN

South River, Virginia

Critical Area Seven is
located on the South River at
and below Waynesboro, Virginia
and extends to near Grottoes,
Virginia. The South River is
a tributary of the South Fork of
the Shenandoah River. Water
quality above this area has been
historically of an extremely
high standard. However, the
area presently has high organic
loadings and high levels of
fecal coliforms. This is a
water quality limited segment.

WATER QUALITY

Dissclved oxygen levels
downstream of Waynesboro
averaged 8.9 mg/l in 1975 with A '
cnly one of the 12 monthly samples below water quality standards.
This average was up nearly 1 mg/l from the previous year. Fecal
coliform concentrations averaged only 317 MPN/100 ml and only one
sample exceeded the water quality standard of 1,000 MPN/100 ml.
Nutrient levels were average for this type of stream, with total
nitrogen levels averaging 2.68 mg/l and total phosphates averaging
.44 mg/1l. :

MAJOR DISCHARGERS

The most significant factor in the decrease in water quality
between Waynesboro and Harriston is the discharge of wastewater
from three large treatment facilities: the city of Waynesboro,
Crompton-Shenandcah and E. I. du Pont de Nemours Company, Inc.
Together they discharged in 1975 over 12.3 mgd of wastewater
containing some 1,100 pounds/day of BODg, 13,200 pounds/day of
suspended solids and 14,700 pounds/day of chemical oxygen demand.

Waynesboro

The Waynesboro sewage treatment plant began operation in
1955 and currently serves over 15,000 individuals. The plant was
upgraded in 1968 and now has a design flow of 4 mgd with plant
design removal efficiencies of 85-90% of BODy and suspended solids.

28



Treatment currently consists of bar screening, degritting, biological
treatment by trickling filters, final sedimentation and chlorination.
Sludge is digested, vacuum filtered, dried on sand beds and then
transported to final disposal. During the calendar year 1975, the
flow to the plant averaged 3.3 mgd. The plant discharged an average
of 511 pounds/day of BODs (21 mg/l) and 675 pounds/day of suspended
solids (25 mg/l). The permit under which this plant operates allows
it to discharge 4.0 mgd of wastes containing 1,100 pounds/day of
BOD5 (33 mg/l) and 1,268 pounds/day of suspended solids (38 mg/1) .

It is obvious that the plant operated well within its permit in

1975. Further increase in this plant's efficiency will be necessary
for the stream to meet water quality standards. The facility

should complete its Step I grant to investigate the further needs

in upgrading by July 1976 and should begin upgrading by July 1977.

Crompton-Shenandoah

Crompton-Shenandoah is located in Waynesboro, Virginia. It
is a dryer and finisher of pile fabrics. This plant uses both
natural and synthetic fibers in its production process. Wastes
from this plant include waxes, dyes, bleaches and other closely
related compounds. In a normal process year, approximately 2.5 mgd
of water is used by the facility and nearly all of the water comes
from local springs. Present wastewater treatment includes
equalization, biological treatment using an aerated lagoon and
final clarification. A trickling filter and another clarifier are
also used when necessary. This treatment process has been
installed in recent years. It should be noted that this plant was
chosen by the EPA as a model facility on which BPT standards were
set for this type of operation.

During the calendar year 1975 production was lower than in
previous years with waste flows from the plant averaging only
1.54 mgd. Average daily BODs5 loads discharged in 1975 were 58.7
pounds/day (4.6 mg/l), suspended solids loads were 388 pounds/day
(30.2 mg/l), and COD averaged 2,312 pounds/day (180 mg/l). The
current permit for this plant does not expire until 1979 and allows
the discharge of an average BODs5 load of 60 pounds/day, suspended
solids load of 449 pounds/day and COD load of 2,000 pounds/day.
During 1975 there was a biological upset at the treatment plant
and for a few months neither the BODs nor COD standards were met.

E. I. du Pont de Nemours

The Du Pont plant located in Waynesboro is engaged in the
manufacturing of three synthetic fibers: cellulose acetate,
orlon acrylic and lycra spandex. Pyocess wastewaters currently
receive secondary treatment consisting of neutralization, blending
and pre-aeration, cooling, mixing with recycled sludge, aeration
and final clarification. In addition to the process water discharge,
Du Pont has two cooling water discharges. 1975 was not a typical
year for the Du Pont facility. The plant's production was reduced
markedly and personnel layoffs occurred. Du Pont does not expect
this trend to continue, and a large addition to the plant is
planned. The plant discharged only 7.46 mgd of effluent in 1975,
containing 526 pounds/day of BODs (10 mg/l), 2,543 pounds/day of

29



suspended solids (41 mg/l) and 4,293 pounds/day of COD (69 mg/l1).
The NPDES permit for Du Pont allows the plant to discharge an
average load of 1,000 pounds/day of BODg, 12,170 pounds/day of
suspended solids and 11,633 pounds/day of COD. These limits will
be lowered to 600 pounds/day of BOD. and 6,085 pounds/day of
suspended solids in July of 1976 ang compliance by Du Pont is
expected.

Du Pont is currently running its own stream surveys for
more extensive information to use in water modeling. They are
attempting to show that their permit should be relaxed to only
those requirements prescribed by BPT.

DISCUSSION

As mentioned previously, water quality below Waynesboro
has been of poor quality historically. This poor gquality has
been the result of the discharge of inadequately treated wastes.
This situation has been exacerbated by the low flows that occur
near Waynesboro on the South River during summer months. In recent
years vast improvements have occurred in this portion of the river.
Continued efforts by the city of Waynesboro, Crompton-Shenandoah
and Du Pont have substantially improved water quality.

In the process of allocating waste loads among the three
major dischargers, a water quality model was used to establish
the assimilative capacity of the river. The assimilative capacity
determined by this model, together with BPT guidelines used by
EPA (used to set limits on parameters other than BODg) , were
then used to allocate all of the assimilative capacity of the
river among the three major dischargers. Therefore, according
to the model prediction, none of the assimilative capacity remains
to be allocated later for the expansion of these facilities or
for the use of new waste dischargers.

This situation has placed the dischargers along South River
in a precarious position. If the dischargers wish to expand
production--or in the case of the municipality, increase its
service area--the treatment efficiencies of the facilities
must increase proportionately. Otherwise, water quality standards
will probably be violated during periods of low flow. Although
there now exists the capacity for the city of Waynesboro and
Du Pont to expand over their 1975 levels, this capacity, without
increases in treatment efficiencies, could quickly disappear.

One important question concerning waste load allocations
which will complicate the decision which must be made is the
question of nitrogenous loads to the South River. The discharge
from two of the facilities, Du Pont and Waynesboro, contain
large amounts of nitrogenous oxygen demand (NOD). As of yet,
no limit has been placed on their discharges. The State of
Virginia feels that NOD dischargers should be limited, but Du Pont
disagrees and contends that the NOD does not play as great a
role in water quality in this segment as Virginia believes.

Du Pont is concluding a study of this problem and their results,
along with studies made by the State of Virginia and EPA, will
be used to determine the allocation given dischargers in 1977.

Water quality in the South River below Waynesboro has improved

in recent years due to several reasons including: (1) the increased

30



treatment efficiencies of major dischargers, (2) the cutback in
production of two of the major dischargers and (3) unusually high
stream flow. However, the management of this stretch of river faces
important decisions in the coming years. The pressures of
increased industrial production and population expansion will be
felt soon and higher levels of treatment, including nitrification
(reduction of the nitrogenous oxygen demand) may be in require-
ments of all facilities discharging in this segment. More detailed
water quality models could prove to be of value in making this
management decision and continuing the water quality improvement
observed in the past.

31



CRITICAL AREA EIGHT

Hawksbill Creek, Virginia

Critical Area Eight begins
on Hawksbill Creek near the
town of Luray and continues
some five miles downstream until
the creek merges with the Scuth
Fork of the Shenandoah River.
The creek suffers from several
water quality problems including
low dissolved oxygen levels
during the summer months, high
fecal coliform counts, high
total solids concentrations
and high nutrient levels. The
magnitude of these problems is
affected by non-point sources
of pollution, but the major
source of the problem is
thought to be the discharge
from two point sources, the town
of Luray and Virginia Oak
Tannery.

WATER QUALITY

In 1975 the fecal coliform concentrations averaged 3,774
MPN/100 ml on Hawksbill Creek, below Luray. Ten of the 11 coliform
samples taken exceeded the water quality standards. Farther down-
stream, the dissclved oxygen averaged 10.36 mg/l, with none of the
[...]
Chlorophyll a concentrations averaged 191 mg/l in November of that
year. Bacteriological standards were occasionally exceeded in
Piscataway Creek during 1970, most often after heavy rainfalls.
Dissolved oxygen values fluctuated greatly, ranging from 2.9 mg/l
to 18 mg/l. The high values that were observed for dissolved
oxygen were believed to be due to the photosynthesis of algae during
daylight hours.

MAJOR DISCHARGERS

Piscataway

By far the largest discharge to the creek comes from the
Piscataway sewage treatment plant, which is located where the

59



creek begins to broaden. At this point the creek flows very
slowly and there is little current to disperse the plant's
effluent out of the creek and into the bay. This situation
allows the concentration of nutrients and oxygen demanding
substances to accumulate in this area and create the water
gquality problems previously mentioned.

The Piscataway plant presently has primary and secondary
facilities capable of handling 30 mgd. Its permit allows it to
discharge 17 mgd containing 1,418 pounds/day (10 mg/l) of both
BOD5 and suspended solids. During 1975 the flow averaged 15.7 mgd
with BOD5 loads of 502 pounds/day (4 mg/l) and suspended solids
loads of 662 pounds/day (5.1 mg/l).

In November of 1975 a $27,255,000 contract was awarded to
add advanced wastewater treatment at Piscataway. The addition
will include phosphorus removal, biological nitrification, mixed-
media filtration and post aeration. This project is expected to
take two years to complete, and once completed it will allow the
discharge from Piscataway to move up to 30 mgd. A second project
under way at Piscataway is the relocation of the sewage outfall
pipe from its current location to the main channel of the Potomac
estuary.

Andrews Air Force Base

The second large facility discharging into Piscataway Creek
is the Andrews Air Force Base--plant #1. This facility treats
the wastes of about 8,000 individuals and the discharge from its
air field. The plant is a secondary treatment facility designed
to treat .93 mgd. 1In 1974 the plant averaged a flow of .85 mgd
discharging 20 mg/l1 of BODg and 22 mg/l of suspended solids. The
permit issued to this plant in June of 1975 allows the facility
to discharge .931 mgd containing 91 pounds/day (12 mg/l) of BODg
and 76 pounds/day (10 mg/l) of suspended solids.

DISCUSSION

The future of Piscataway Creek seems much brighter than its
recent past. The relocation of the Piscataway outfall to the main
channel of the Potomac will greatly decrease the annual nutrient
load which reaches the creek and should lead to a decrease in the
concentration of nuisance aquatic plants. There are few industrial
dischargers into Piscataway Creek and currently the Piscataway
sewage treatment plant represents more than 90% of the municipal
flows. After the Piscataway outfall is removed, Andrews Air Force
Base will be the only facility discharging over .2 mgd.

The future of the Piscataway facility itself is not so clear.
The State of Maryland is faced with the difficult task of handling
the wastewater produced in the Maryland portion of the Washington
Metropolitan Area and these long-range plans have yet to be
settled. One alternative that has been seriously considered is a
65 mgd expansion of the Piscataway plant beyond the current expansion
to 30 mgd. This expansion would allow the flows to Piscataway to
increase to 95 mgd, making it the second largest regional plant in
the area, after Blue Plains. But this alternative also has received

60



criticism, particularly from citizens and officials of Prince
George's County, who have no desire to have Montgomery County's
wastes transported into their county.

61



CRITICAL AREA EIGHTEEN

Bull Run Drainage Basin and the Occogquan Reservoir
Virginia

Critical Area Eighteen lies
in the Bull Run drainage basin,
including Cub Run, Flat Branch
and Bull Run and extends into
the Occoquan Reservoir. This
area receives the discharges of
11 major municipal faciliites
and various non-point sources
of pollution. The Occoguan
Reservoir serves as a major
water supply source for North-
ern Virginia and its quality
is of great importance. This
area has been the topic of
numerous major studies, and a
great deal of time and money
has been spent determining the
best means of managing the
Occoquan. A policy for waste-
water management has been
created for the Occoquan water-—
shed and it will be discussed after the description of dischargers.

WATER QUALITY

Dissolved oxygen averaged 9.9 mg/l in Bull Run during 1975.
BODg values were high, averaging over 3 mg/l. Water quality surveys
conducted in February of 1975 found very poor water quality with
no benthic life and indications of sewage by-passes.

Dissolved oxygen values in Cub Run averaged 8.4 mg/l with
three of the 12 readings below 5 mg/l. The BODg concentration
was high, averaging 4.1 mg/l. Total nitrogen averaged 1.6 mg/1l
and total phosphates averaged 2.6 mg/l.

Dissolved oxygen averaged 9 mg/l in Flat Branch in 1975 but
BOD5 values were very high, averaging 9.2 mg/l. Nitrogen and
phosphate concentrations were also very high with total nitrogen
averaging 7.3 mg/l and total phosphates 3.1 mg/l.

Water quality problems in the Occoquan usually occur in
summer months, when the lower portion of the reservoir becomes
anaerobic and algae blooms cause serious problems in the treatment
of the water for drinking purposes.

62



MAJOR DISCHARGERS

Greenbriar

The Greenbriar plant discharges into the head of Big Rocky Run.
The plant treats the wastes of some 7,000 individuals. The facility
has a communitor and two holding ponds. Treatment is enhanced with
chemical addition. The plant's permit allows it to discharge .8
mgd with concentrations of 20 mg/l of BODs and suspended solids
and a phosphorus concentration of 5 mg/l. In 1975 the flow averag-
ed .7 mgd with BODg, suspended solids and total phosphates averaging
8 mg/l, 11 mg/l and 3.7 mg/l, respectively. The fecal coliform
values for the year were also well within the prescribed limit of
200 MPN/100 ml.

Big Rocky Run

The Big Rocky Run sewage treatment plant also discharges into
Big Rocky Run, treating the wastes of approximately 2,500 people,
Treatment is performed with a package stabilization unit that
includes a raw sewage communitor, an aerated grit chamber, chlorin-
ator and a holding pond. The plant's permit allows it to discharge
.25 mgd containing 14 mg/l of BODg and suspended solids and 5 mg/1l
of total phosphorus. In 1975 the plant treated an average of
.21 mgd and discharged an effluent averaging 9 mg/1l of BODg,
11 mg/l of suspended solids and 2.4 mg/l of total phosphorus.
Fecal coliform concentrations were also well within the standards
for this facility.

Upper Cub Run

The Upper Cub Run sewage treatment plant discharges into Cub
Run. This plant treats the wastes of about 2,000 individuals.
Its treatment is performed using activated sludge with contact
stabilization. Ferric chloride is added to enhance treatment and
the effluent is chlorinated. The plant's permit allows it to
discharge .124 mgd with concentrations of 15 mg/l of suspended
solids and BODg and 5 mg/l of phosphates. In 1975 the plant dis-
charged an average of .19 mgd containing 5 mg/l1 of BODg, 7 mg/1l of
suspended solids and 1.2 mg/l1 of phosphorus.

Middle Cub Run

The Middle Cub Run sewage treatment plant discharges into
Cub Run four miles downstream of the Upper Cub Run discharge. The
plant treats the wastes of some 6,000 individuals using contact
stabilization, ferric chloride addition, lagoons and chlorination.
During 1975 the facility reported some difficulties with its
chemical addition. These problems did not appear serious since
the facility discharged an effluent containing only 7 mg/1l of
BOD5, 12 mg/l of suspended solids and 2.3 mg/l of total phosphorus
while averaging .58 mgd. The permit for this plant allows it to
discharge .6 mgd containing 20 mg/l1 of BODs5 and suspended solids
and 5 mg/l of phosphorus.

63



Flatlick

The Flatlick sewage treatment plant discharges into Flatlick
Branch some three miles before it joins Cub Run. Treatment includes
the use of primary sedimentation tanks, activated sludge with alum
addition, holding ponds and a chlorinator. The facility has a
permit to discharge .5 mgd containing 15 mg/l of BODg and suspended
solids or 5 mgd while containing 6 mg/l of BODg, 5 mg/1 of suspend-
ed solids and 3.1 mg/l of total phosphorus.

Manassas-Liberia

The Liberia sewage treatment plant is located on Flat Branch.
The facility's treatment includes use of bar screens, primary
clarifiers, two secondary aerators, secondary clarifiers, a pond
with a 30 day detention time and a chlorinator. Alum is also added
to the effluent before the bar screening process to enhance treat-
ment. The plant's permit allows it to discharge .338 mgd with
concentrations of 23 mg/l of BOD5 and suspended solids and 5 mg/l
of total phosphorus. In 1975 the plant averaged a flow of .327 mgd
with an average concentration of 7.7 mg/1 of BODs, 12.3 mg/l of
suspended solids and .43 mg/l of total phosphorus.

Manassas~Northside

The Northside sewage treatment plant is also located on Flat
Branch. This facility has chemical addition with primary settling,
primary aerator, secondary settling, secondary aerator, final
settling, chlorination and stabilization. The permit for this
plant allows it to discharge .872 mgd containing concentrations of
22 mg/1 of BOD., 23 mg/l of suspended solids and 5 mg/l of total
phosphorus. 1In 1975 the flow of this plant exceeded its limit,
averaging .894 mgd but its effluent averaged 8.3 mg/l of BODg,

12.3 mg/1 of suspended solids and .71 mg/l of total phosphorus.

Greater Manassas Sanitary District

The Greater Manassas Sanitary District operates two sewage
treatment plants, Westgate and 0l1d Centreville, which discharge
into Bull Run., Both facilities use chemical addition along with
primary sedimentation, activated sludge, secondary sedimentation
and chlorination. The permit for Westgate allows it to discharge
.96 mgd containing 9.6 mg/l of BODs5 and suspended solids and 2.5
mg/l of total phosphorus. 1In 1975 the plant discharged an average
of .78 mgd containing 6.1 mg/l of BODg and suspended solids, and
1.5 mg/1 of total phosphorus.

The permit for the 0ld Centreville facility allows it to
discharge 2.34 mgd containing 9 mg/l of BODg5 and suspended solids
and 2.5 mg/l1 of total phosphorus. 1In 1975 the plant averaged a
flow of 2.2 mgd containing concentrations of 3.4 mg/1l, 3.9 mg/1,
and .6 mg/l of BODg, suspended solids and total phosphorus, respect-
ively.

Manassas Park I and ITX

The town of Manassas Park operates two treatment facilities

64



which discharge into an unnamed tributary of Flat Branch. Both
plants have permits which allow them to discharge .344 mgd
containing 10 mg/l1 of BODg and suspended soldis and 2.5 mg/l of
total phosphorus. Both plants use the Griffith process for treat-
ment. Manassas Park II also has a finishing pond. The flow of
Manassas Park I averaged .26 mgd in 1975 with its BODg averaging
7.9 mg/l and its suspended solids 8.8 mg/l. Manassas Park II
averaged .2 mgd with a BOD5 average of 4.2 mg/l and suspended
solids of 8.8 mg/l.

Contrary to the spirit of the Occoquan agreement, neither of
these plants attempted to remove phosphorus from their discharges
in 1975. All other major dischargers in this drainage basin did.
Also, these facilities did not monitor for fecal coliform or total
phosphorus in their effluent during 1975.

DISCUSSION

As mentioned previously, the Occoquan is a major water supply
source in Northern Virginia and as such it has received a great
deal of attention. Extensive studies were performed in the late
1960's and early 1970's to determine the degree of degradation
that had occurred and to determine ways to improve the situation.
In 1971, the Virginia State Water Control Board published a paper,
"Adoption of a Policy for Waste Treatment and Water Quality
Management in the Occogquan Watershed." This position paper stated
that as a long-term solution, a number of regional plants were to
be built (the number not to exceed three) which would use very
advanced waste treatment techniques to remove BODs, COD, suspended
solids, phosphorus and possibly nitrogen. These plants would
replace the existing plants. Until the new plants were constructed,
the present plants were to remove the "maximum amounts of BOD,
COD, suspended solids and phosphorus" possible. These o0ld plants
would be allowed to expand modestly provided that treatment would
be upgraded so that there would be no increase in the loading to
the stream. Finally, a detailed monitoring program would begin
in the Occogquan watershed.

It was hoped that the regional plant could be constructed in
1974, however, completion has been delayed much beyond that date.
It is now estimated that this plant will be completed in December
of 1977 or early 1978. The plant will be designed to treat
10.9 mgd and will include the latest in treatment technology.

With the completion of the Occoquan treatment plant by early
1978, water quality should improve in Bull Run, Cub Run, Flat
Branch and their tributaries. The total impact that the new plant
will have on the Occogquan Reservoir itself is less obvious. The
effect of non-point sources has yet to be studied in detail,
although monitoring is under way that will make such an evaluation
possible. It is conceivable that the nutrient load from non-point
sources is great enough to cause problems even if the nutrients of
from the municipal dischargers are removed. However, the completion
of the new regional treatment facility will at least be a major
first step in the improvement of the Occoquan Reservoir.

65



SNOILYYLNHIONOD SL6T

Jd0 SAYOT XTIIVYd

ZL 81¢C €9G T°89T Y47 60G Gzv* 8C" I93eMebpPTIL/9
¥/N ¥/N 00% Y¥/N 00% ¥/N z ¥/N (9) 2TTTAISUSTI/S
A N4 9°LT 006 907 €86 8€€ S°¥ €°2 uojunels/g
. s . T i uortleiodio)d
€°8T 9°92 708 veEL 708 G90‘T | s€°g 8°¥ I93S9YDUTM /¥
/N ¥/N 0S /N 0§ /N z /N (y) PTOTISI00N/¢€
. ; Ax3Tnog
(g)¥/N T1°82 PeT (g ¥/N e 9°LL (/N |TEE weybutsoou €
Auedwo) 9ITL
SL*PT (z)¥/N 00€‘e 00S'T | (7)¥/N (2)¥/N | ¥/N 6T°2T [preotgbutads ATToy/T
. Aueduio)
AN 0T 00§ STT 0Z¥v €8 Aﬁvm\z 0°T sIoqTd osoueTon/ <l
GS 88 08Z'% €T6‘€ 00T‘6 86€‘9 | G6°8 L8 pueTIaqund/g
9TZ G°89 TPE‘TS Z61’9¢ T9CZ'%T m>¢~HHAHV<\z 1°02 oddn/z
SaIIos Saog 3Twxad GL6T FTuxsd GL6T JTwaad  G/6T YADIYHOSIA/VHIY
AIANTASAS (Xep/spunod) (Aep/spunod) Sqod (pbur)
(1/bu) SAITOS aIANIISAS A0 SAVOT X1TIVd MOTd XTIVd

SYHIVY T¥OILIYD

dHL NI SYHIDYVHOSIA YOLYW

I HTI9VYL

66



hu#aﬂom\m

67

LTT 022 0TZ 888 GTE 0L9°T (*eA) 16 WweybuT OO0
L0 ZTT Zs 14 LE 8¢ (*eA) €0° Aueduo) uos@o“m\
11nxg TeuoTieNn’ ©
06 19 1°€6 9°L€T (0}7% T°€6 T €8T" _ Aempeoid/e
€°9¢C 8°LZ 9°0¢ T°LT 9°0¢ (T°8T €0T" 8L0" STTTAISqUTIL/6
0€T 66T Z1T L°LTE 21T €°987% 8z"* £62° JO)IeW MON/6

. . . Axsuue],
0€8 9°T€T 00%’€ 8€8‘T 00L 0S¥ (*ep) | TV _—y mﬁcﬁmgﬁ>\w
78 S6 £°GEE L°TZ% 8°Gc¥y LLY gee" 09" Aeang/g

1 ] "eA . SINOWSN °OP
1% 0T G809 5 AT 009 9ZSg ( ) 9% ° L ek Tip .M\n

L] L] L] L] L] gmovgmqmsm
Z°0¢ 9°¥ 67 b 8¢€¢ 09 L*86G (*eA) ST ngopmaouo\n
GZ %4 89Z'T GL9 00T’T TTS i €°¢ oxoqsauiem/ L
9°T02 PovLT L%S OLE 759 0Z¢ ("=A) zz® spood xoTdwem/9
0¥ TL 7°LT6 8°0T0'T 9L€'T veL'T GL"C €0°¢€ banquosTIIeH/9
99T 79T L°TOT 0€S €°PET €28 vye" €£g¢g" uo3z&ed/9
SaIIos Saod 3Twzad GL6T JTwaad SL6T jTuxad g6t JAOYVYHOSIA/VIIY

AZANdIdSNS (Rep/spunod) (Rep/spunod) Sqod (pbur)
(T/bu) SdITOosS gAANAJSAS Jd0 SaAvo1 X'IIVd MOTd KTIIYA
SNOIIWVIINIONOD GL6T 40 SA¥O01 A1IVA

(penuT3UOD) I HTIHVL




T°S 172 8Tv'T Z99 817 ‘T zos LT L°ST Aemeleostd/LT
¥/N ¥/N ¥/N ¥/N v/N Y/N ¥/N 8ETT (07)0D0ddd/ST
¥/N ¥/N T1°06 ¥/N T°06 ¥/N € ¥/N pRdes-T1advy GL-8
¥/N ¥/N T°0GT ¥/N T°0ST V/N € ¥/N | yoxew-3o0 oAT309II4

GL-8 paxtdxd
¥/N ¥/N 9°LL /N 1°59 ¥/N € ¥/N (6) nopuzsy’ 7T
(g)3e=ID
/N /N 0S¢ /N 0S2 /N 4 /N xobuoTTRg’ 1
vE SL zos’‘z AT AN GGL'S T9L'Z Aavm\z A MOTASPOIA/ET
£€Z 8¢ 00§ 88¢ 00§ SLY T S T binqgsi3zen/z1
76T S*0T €09‘¢ 90€’T T0Z'1 SoL 8 80°8 umoilsaaben/TT